AVSPARE.COM
parts catalog

118-1094 LINES GP-FRONT S/N DJD373-2977 PART OF 202-0423 HYDRAULIC AR-3 VALVE AN ATTACHMENT IT28G INTEGRATED TOOLCARRIER




HYDRAULIC SYSTEM

LINES GP-HYDRAULIC
 
#SEBP35200530
 

118-1094: LINES GP-FRONT

118-1094 LINES GP-FRONT
S/N DJD373-2977
PART OF 202-0423 HYDRAULIC AR-3 VALVE
AN ATTACHMENT
i03530682 SEBP3520
  For full view, you need register

Parts for your IT28G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
 
#SEBP35200531
 

122-6337: LINES GP-FRONT

122-6337 LINES GP-FRONT -FOURTH FUNCTION
S/N DBT1-1676
PART OF 202-0425, 203-5929 HYDRAULIC AR-4 VALVE
Type 1
AN ATTACHMENT
i01534754 SEBP3520
  For full view, you need register

Parts for your IT28G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 9X-6580 [2] NUT (1-3/16-12-THD)  
2. 122-6352 I [2] HOSE AS  
3. 133-4820 I [2] HOSE AS  
4. 187-9086 [2] CONNECTOR AS  
    (EACH INCLUDES)
  187-6261 [1] CONNECTOR  
  3K-0360 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
5. 195-6525 C [1] FITTING AS (QUICK DISCONNECT, FEMALE)  
6. 195-6526 C [1] FITTING AS (QUICK DISCONNECT, MALE)  
7. 152-5717 C [1] CAP-DUST  
8. 152-5718 C [1] CAP-DUST  
9. 213-4267 [2] BRACKET  
10. 117-0473 [2] ADAPTER  
11. 148-8339 [2] CONNECTOR AS  
    (EACH INCLUDES)
  6V-8716 [1] CONNECTOR (STRAIGHT)  
  6V-9746 [1] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
12. 148-8418 [2] REDUCER AS  
    (EACH INCLUDES)
  6V-8398 [1] SEAL-O-RING  
  6V-8942 [1] REDUCER-O-RING  
13. 148-8457 [2] UNION AS (STRAIGHT)  
    (EACH INCLUDES)
  6V-8398 [2] SEAL-O-RING  
  6V-8995 [1] UNION (STRAIGHT)  
14. 3D-2824 [2] SEAL-O-RING  
15. 6V-9169 [4] NUT (13/16-16-THD)  
16. 8T-4121 [4] WASHER-HARD (11X21X2.5-MM THK)  
17. 8T-4191 M [4] BOLT (M10X1.5X16-MM)  
  C   CHANGE FROM PREVIOUS TYPE
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
 
#SEBP35200532
 

122-6337: LINES GP-FRONT

122-6337 LINES GP-FRONT -FOURTH FUNCTION
S/N DBT1-1676
PART OF 202-0427, 203-5935 HYDRAULIC AR
Type 2
AN ATTACHMENT
i00520635 SEBP3520
  For full view, you need register

Parts for your IT28G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 6W-2886 [2] CONNECTOR  
2. 6W-2888 [2] FITTING AS (QUICK DISCONNECT, MALE)  
3. 6W-2890 [2] CAP AS-DUST  
4. 6W-3288 [2] BLOCK  
5. 122-6352 I [2] HOSE AS  
6. 133-4820 I [2] HOSE AS  
7. 3D-2824 [2] SEAL-O-RING  
8. 3K-0360 [2] SEAL-O-RING  
9. 5P-7464 [2] CLIP (SLOT)  
10. 5P-7465 [2] CLIP (TAB)  
11. 6V-1249 [2] GROMMET (22-MM ID)  
12. 6V-8398 [8] SEAL-O-RING  
13. 9X-6580 [2] NUT (1-3/16-12-THD)  
14. 6V-8639 [2] CONNECTOR  
15. 6V-8716 [2] CONNECTOR (STRAIGHT)  
16. 6V-8942 [2] REDUCER-O-RING  
17. 6V-8995 [2] UNION (STRAIGHT)  
18. 6V-9169 [2] NUT (13/16-16-THD)  
19. 6V-9746 [2] SEAL-O-RING  
20. 7M-8485 [2] SEAL-O-RING  
21. 8T-4121 [4] WASHER-HARD (11X21X2.5-MM THK)  
22. 8T-6466 M [4] BOLT (M10X1.5X60-MM)  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
 
#SEBP35200533
 

188-2865: LINES GP-FRONT

188-2865 LINES GP-FRONT -THIRD FUNCTION
S/N DBT1-1676
PART OF 243-2740 CONVERSION AR-HYDRAULIC, 202-0426, 202-0427, 203-5934, 203-5935 HYDRAULIC AR, 202-0424, 218-2457 HYDRAULIC AR-3 VALVE, 202-0425, 203-5929 HYDRAULIC AR-4 VALVE
AN ATTACHMENT
i01534226 SEBP3520
  For full view, you need register

Parts for your IT28G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 146-0111 I [2] HOSE AS  
2. 122-7272 [2] BLOCK  
3. 128-0274 I [2] HOSE AS  
4. 172-4620 [2] CONNECTOR AS  
    (EACH INCLUDES)
  3D-2824 [2] SEAL-O-RING  
  6Y-2349 [1] CONNECTOR  
5. 195-6525 [1] FITTING AS (QUICK DISCONNECT, FEMALE)  
6. 195-6526 [1] FITTING AS (QUICK DISCONNECT, MALE)  
7. 152-5717 [1] CAP-DUST  
8. 152-5718 [1] CAP-DUST  
9. 148-8327 [2] CONNECTOR AS  
    (EACH INCLUDES)
  3D-2824 [1] SEAL-O-RING  
  6V-8637 [1] CONNECTOR  
  6V-9746 [1] SEAL-O-RING  
10. 148-8339 [2] CONNECTOR AS  
    (EACH INCLUDES)
  6V-8716 [1] CONNECTOR (STRAIGHT)  
  6V-9746 [1] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
11. 148-8410 [2] PLUG AS  
    (EACH INCLUDES)
  2M-9780 [1] SEAL-O-RING  
  9S-4190 [1] PLUG-O-RING (7/8-14-THD)  
12. 148-8455 [2] UNION AS  
    (EACH INCLUDES)
  6V-8997 [1] UNION  
  6V-9746 [2] SEAL-O-RING  
13. 2P-1293 [2] LOCKNUT (1-3/16-12-THD)  
14. 5P-7466 [4] CLIP (SLOT)  
15. 5P-7467 [4] CLIP (TAB)  
16. 5P-8112 [4] GROMMET  
17. 8T-4121 [4] WASHER-HARD (11X21X2.5-MM THK)  
18. 8T-4136 M [4] BOLT (M10X1.5X25-MM)  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
 
#SEBP35200534
 

203-3897: LINES GP-HYDRAULIC

203-3897 LINES GP-HYDRAULIC
S/N DJD1-2977; DBT1-1676
PART OF 176-5222, 176-5242 HYDRAULIC AR
i01747416 SEBP3520
  For full view, you need register

Parts for your IT28G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 6V-0852 [1] CAP-DUST  
2. 6V-7238 [1] VALVE-SHUTOFF  
3. 118-0973 [1] TUBE AS  
4. 144-0367 [4] CLAMP-HOSE  
5. 151-9826 [1] PLATE AS  
6. 164-5567 [1] COUPLER AS-QUICK DISCONNECT (MALE)  
  3J-1907 [1] SEAL-O-RING  
  6V-3965 [1] FITTING (QUICK DISCONNECT)  
7. 204-2281 [1] STRAP-CABLE  
8. 205-7102 I [1] HOSE AS  
9. 205-7103 I [1] HOSE AS  
10. 209-0787 [1] MANIFOLD  
11. 212-4653 I [1] HOSE AS  
12. 212-7770 [1] TUBE AS  
13. 214-3279 I [1] HOSE AS  
14. 227-8233 [1] HOSE  
15. 148-8323 [4] CONNECTOR AS  
    (EACH INCLUDES)
  2S-4078 [1] SEAL-O-RING  
  5K-9090 [1] SEAL-O-RING  
  6V-9875 [1] CONNECTOR  
16. 148-8327 [1] CONNECTOR AS  
  3D-2824 [1] SEAL-O-RING  
  6V-8637 [1] CONNECTOR  
  6V-9746 [1] SEAL-O-RING  
17. 148-8441 [1] TEE AS  
  2M-9780 [1] SEAL-O-RING  
  6V-9032 [1] TEE-O-RING  
  6V-9746 [1] SEAL-O-RING  
  7J-9108 [1] SEAL-O-RING  
18. 164-5578 [1] TEE AS  
  3D-2824 [1] SEAL-O-RING  
  6V-9175 [1] TEE (FACE SEAL)  
  6V-9746 [1] SEAL-O-RING  
  7J-9108 [1] SEAL-O-RING  
19. 1P-3703 [1] SEAL-RECTANGULAR  
20. 1P-4582 [2] FLANGE-HALF  
21. 1P-4584 [2] FLANGE-HALF  
22. 204-8000 [1] MOUNTING-CABLE TIE  
23. 3K-0360 [1] SEAL-O-RING  
24. 4D-7388 [2] CLIP (LOOP)  
25. 4J-0527 [1] SEAL-O-RING  
26. 5P-1935 [1] SEAL  
27. 6J-2680 [1] SEAL-O-RING  
28. 7X-7729 [6] WASHER (11X25X3-MM THK)  
29. 8T-4121 [5] WASHER-HARD (11X21X2.5-MM THK)  
30. 8T-4136 M [1] BOLT (M10X1.5X25-MM)  
31. 8T-4139 M [4] BOLT (M12X1.75X30-MM)  
32. 8T-4182 M [2] BOLT (M10X1.5X45-MM)  
33. 8T-4185 M [4] BOLT (M10X1.5X50-MM)  
34. 8T-4194 M [4] BOLT (M12X1.75X50-MM)  
35. 8T-4196 M [4] BOLT (M10X1.5X35-MM)  
36. 8T-4223 [12] WASHER-HARD (13.5X25.5X3-MM THK)  
37. 8T-5041 M [4] BOLT (M12X1.75X120-MM)  
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
 
#SEBP35200535
 

203-3897: LINES GP-HYDRAULIC

203-3897 LINES GP-HYDRAULIC
S/N DJD1-2449; DBT1-1676
PART OF 176-5222, 176-5242 HYDRAULIC AR
i01905084 SEBP3520
  For full view, you need register

Parts for your IT28G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 6V-0852 [1] CAP-DUST  
2. 6V-7238 [1] VALVE-SHUTOFF  
3. 118-0973 [1] TUBE AS  
4. 144-0367 [4] CLAMP-HOSE  
5. 151-9826 [1] PLATE AS  
6. 164-5567 [1] COUPLER AS-QUICK DISCONNECT (MALE)  
  3J-1907 [1] SEAL-O-RING  
  6V-3965 [1] FITTING (QUICK DISCONNECT)  
7. 204-2281 [1] STRAP-CABLE  
8. 205-7102 I [1] HOSE AS  
9. 205-7103 CI [1] HOSE AS  
10. 209-0787 [1] MANIFOLD  
11. 212-4653 I [1] HOSE AS  
12. 212-7770 [1] TUBE AS  
13. 214-3279 I [1] HOSE AS  
14. 227-8233 [1] HOSE  
15. 148-8323 [4] CONNECTOR AS  
    (EACH INCLUDES)
  2S-4078 [1] SEAL-O-RING  
  5K-9090 [1] SEAL-O-RING  
  6V-9875 [1] CONNECTOR  
16. 148-8327 C [1] CONNECTOR AS  
  3D-2824 [1] SEAL-O-RING  
  6V-8637 [1] CONNECTOR  
  6V-9746 [1] SEAL-O-RING  
17. 148-8441 [1] TEE AS  
  2M-9780 [1] SEAL-O-RING  
  6V-9032 [1] TEE-O-RING  
  6V-9746 [1] SEAL-O-RING  
  7J-9108 [1] SEAL-O-RING  
18. 164-5578 [1] TEE AS  
  3D-2824 [1] SEAL-O-RING  
  6V-9175 [1] TEE (FACE SEAL)  
  6V-9746 [1] SEAL-O-RING  
  7J-9108 [1] SEAL-O-RING  
19. 1P-3703 [1] SEAL-RECTANGULAR  
20. 1P-4582 [2] FLANGE-HALF  
21. 1P-4584 [2] FLANGE-HALF  
22. 204-8000 [1] MOUNTING-CABLE TIE  
23. 3K-0360 [1] SEAL-O-RING  
24. 4D-7388 [1] CLIP (LOOP)  
25. 4J-0527 [1] SEAL-O-RING  
26. 5P-1935 [1] SEAL  
27. 6J-2680 [1] SEAL-O-RING  
28. 6V-1889 [1] CLIP (LOOP)  
29. 7X-7729 [6] WASHER (11X25X3-MM THK)  
30. 8T-4121 C [7] WASHER-HARD (11X21X2.5-MM THK)  
31. 8T-4133 M [1] NUT (M10X1.5-THD)  
32. 8T-4136 M [1] BOLT (M10X1.5X25-MM)  
33. 8T-4139 M [4] BOLT (M12X1.75X30-MM)  
34. 8T-4182 M [2] BOLT (M10X1.5X45-MM)  
35. 8T-4185 M [4] BOLT (M10X1.5X50-MM)  
36. 8T-4194 M [4] BOLT (M12X1.75X50-MM)  
37. 8T-4196 M [4] BOLT (M10X1.5X35-MM)  
38. 8T-4223 [12] WASHER-HARD (13.5X25.5X3-MM THK)  
39. 8T-5041 M [4] BOLT (M12X1.75X120-MM)  
  C   CHANGE FROM PREVIOUS TYPE
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART
 
#SEBP35200536
 

203-3897: LINES GP-HYDRAULIC

203-3897 LINES GP-HYDRAULIC
S/N DJD2450-2977
PART OF 176-5242 HYDRAULIC AR
i02554503 SEBP3520
  For full view, you need register

Parts for your IT28G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
 
#SEBP35200537
 

203-3897: LINES GP-HYDRAULIC

203-3897 LINES GP-HYDRAULIC
S/N DJD2450-2487
PART OF 176-5242 HYDRAULIC AR
i02636880 SEBP3520
  For full view, you need register

Parts for your IT28G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
 
#SEBP35200538
 

203-3897: LINES GP-HYDRAULIC

203-3897 LINES GP-HYDRAULIC
S/N DJD2488-2977
PART OF 176-5242 HYDRAULIC AR
i02650787 SEBP3520
  For full view, you need register

Parts for your IT28G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
 
#SEBP35200539
 

203-3881: LINES GP-HYDRAULIC FAN

203-3881 LINES GP-HYDRAULIC FAN -OSCILLATING AXLE
S/N DJD1-1845; DBT1-1610
PART OF 203-5947, 203-5948, 203-8553 AXLE AR-OSCILLATING
AN ATTACHMENT
i01746866 SEBP3520
  For full view, you need register

Parts for your IT28G INTEGRATED TOOLCARRIER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 160-2245 G SLEEVE-ABRASION (67-IN)  
2. 160-2243 G SLEEVE-ABRASION (33-IN)  
3. 6V-2495 [1] SEAL  
4. 3S-2093 [6] STRAP-CABLE  
5. 5L-3244 [1] CLIP  
6. 7K-1181 [2] STRAP-CABLE  
7. 091-0081 [1] SPACER (10.5X20X10-MM THK)  
8. 129-8087 [1] SPACER (13.9X17.1X14-MM THK)  
9. 163-4295 [1] PLATE AS  
  8T-3490 M [2] NUT-WELD (M10X1.5-THD)  
10. 209-7801 I [1] HOSE AS  
11. 212-5940 I [1] HOSE AS  
12. 212-5942 I [1] HOSE AS  
13. 212-6056 I [1] HOSE AS  
14. 214-1042 [1] PLATE AS  
  8T-3490 M [2] NUT-WELD (M10X1.5-THD)  
15. 215-3810 I [1] HOSE AS  
16. 226-1354 [1] VALVE GP-CHECK (HYDRAULIC OIL COOLER BYPASS)  
  6V-9746 [2] SEAL-O-RING  
17. 227-4306 [1] TUBE AS  
18. 229-5115 I [1] HOSE AS  
19. 230-6142 I [1] HOSE AS  
20. 231-0832 [1] SCREEN-SUCTION (HYDRAULIC OIL)  
21. 231-7692 I [1] HOSE AS  
22. 231-7694 I [1] HOSE AS  
23. 148-8327 [2] CONNECTOR AS  
    (EACH INCLUDES)
  3D-2824 [1] SEAL-O-RING  
  6V-8637 [1] CONNECTOR  
  6V-9746 [1] SEAL-O-RING  
24. 148-8339 [1] CONNECTOR AS  
  6V-8716 [1] CONNECTOR (STRAIGHT)  
  6V-9746 [1] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
25. 148-8358 [1] ELBOW AS  
  2M-9780 [1] SEAL-O-RING  
  6V-8398 [1] SEAL-O-RING  
  6V-8624 [1] ELBOW  
26. 148-8360 [2] ELBOW AS  
    (EACH INCLUDES)
  6V-9182 [1] ELBOW  
  6V-9746 [1] SEAL-O-RING  
  7M-8485 [1] SEAL-O-RING  
27. 148-8368 [1] ELBOW AS  
  3J-1907 [1] SEAL-O-RING  
  4J-5477 [1] SEAL-O-RING  
  6V-8627 [1] ELBOW  
28. 148-8418 [1] REDUCER AS  
  6V-8398 [1] SEAL-O-RING  
  6V-8942 [1] REDUCER-O-RING  
29. 150-4037 [1] TEE AS  
  6V-8398 [2] SEAL-O-RING  
  6V-9844 [1] TEE-SWIVEL  
30. 153-6237 [1] ELBOW AS  
  3D-2824 [1] SEAL-O-RING  
  6V-9004 [1] ELBOW  
  6V-9746 [1] SEAL-O-RING  
31. 153-6241 [1] ELBOW AS  
  6V-8398 [1] SEAL-O-RING  
  8C-8989 [1] ELBOW  
32. 164-6862 [1] TEE AS  
  6V-9160 [1] TEE-FACE SEAL  
  6V-9746 [3] SEAL-O-RING  
33. 204-8000 [2] MOUNTING-CABLE TIE  
34. 2P-1293 [1] LOCKNUT (1-3/16-12-THD)  
35. 3P-2404 [1] CLIP  
36. 4D-9517 [2] CLIP  
37. 6V-1889 [5] CLIP (LOOP)  
38. 6V-8556 [1] NUT (1-3/16-12-THD)  
39. 7X-7729 [2] WASHER (11X25X3-MM THK)  
40. 8M-2770 [1] CLIP (LOOP)  
41. 8S-5107 [1] SPACER (0.622X0.84X2-IN THK)  
42. 8T-4121 [12] WASHER-HARD (11X21X2.5-MM THK)  
43. 8T-4133 M [1] NUT (M10X1.5-THD)  
44. 8T-4136 M [2] BOLT (M10X1.5X25-MM)  
45. 8T-4137 M [3] BOLT (M10X1.5X20-MM)  
46. 8T-4186 M [1] BOLT (M10X1.5X40-MM)  
47. 8T-4195 M [4] BOLT (M10X1.5X30-MM)  
48. 8T-4196 M [2] BOLT (M10X1.5X35-MM)  
49. 8T-4223 [1] WASHER-HARD (13.5X25.5X3-MM THK)  
50. 8T-4648 M [1] BOLT (M12X1.75X70-MM)  
51. 8D-1470 [1] GROMMET  
  G   ORDER BY THE INCH
  I   REFER TO HYDRAULIC INFORMATION SYSTEM
  M   METRIC PART

Information:

Caterpillar Parts SIS Catalog IT28G :

Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.